1968-70 8-CYL. ENGINE DELCOTRON MOUNTING

Key Part Name Group No.
1 — DELCOTRON & PULLEY ASM., .. .....c..... 2.275
2 — NUT, Delcotron Mounting Plate to

Cyl.. Head (3/8"=24) 41 o co tinie o m a5e g'w o als 8.917
3 — PLATE, Delcotron Mounting . .« « v v e v evenn. 2.277

4 — SCREW, Delcotron to Plate=(5/16"=18 x 1-1/4"). 8.977
5 — SPACER, Delcotron to Plate & Cyl.
Head (3-7/16" 10ng)e « ¢ v v eevnnnnnennn 2.277

1971-72 8 CYL. ENGINE DELCOTRON MOUNTING

Key Part Nome Group No.
1 — PLATE, Alternator Mounting . . . . ... vou v 2.277
2=ALTERNATOR .., 5% % s ssisssins .. 2275
3 — WASHER, Plate to Alt. (11/32" I.D. x 3/4" O.D.) .. = N.S.
4 — LOCKWASHER, Plate to Alt. (5/16™) .. .o v .. 8.931
5 — BOLT, Plate to Alt. (5/16"=18 . v e e e v v e ennnn N.S.
6 — BOLT, Brace to Cyl. Head (3/8"-16 x 3/4") . .. .. 8.900
7 — PULLEY, Water Pump &Fan  ..cccccecccans 1.062
8 — BRACE, Alt.Rear ...... 5%, 5 6 6 @ [8) 8y Siels 5 B 81 8 2.277

2.000 GROUP

© 1971 PONTIAC MOTOR DIVISION, GENERAL MOTORS CORPORATION
194

Key Part Name Group No
6 — PULLEY, C/Shaft-(7-1/4" dia.) Single. ....... 0.659
7 — PLATE, C/Shaft Pulley Reinforcement......... 0.660
8 — BOLT, C/Shaft Pulley Reinforcement
Plate to Pulley (5/16"-24 x 3/4") ........ 2.275
9 — BOLT, Delcotron to Plate & Cyl.
Head (3/8"=16x 6"). v i it iieceeneeennn 2.275
Key Part Name Group No.
9 — PULLEY, Shaft Harmonic ¢ e oo euveess 0.659
10 — SPACER, Plate to Cyl. Head (3 5/8" Long) 2.277
11 — PLATE, Shaft Pulley .. ..cc00s o ohie 14 o ys ol s GarE 0.660
12 — BOLT, Plate to Shaft Pulley (5/16"-24 x 3/4"), , . 8.900
13 — PULLEY, Alternator . ....... R 2.274
14 — BOLT, Plate to Alt. & Head
(3/8"=16x65/16" tvv vovenennn srae i 2.275
15 — NUT, Plate attaching (3/8"=24) ¢ v e e v v e evess 8.917




